
1 3 0 1  I N T E R N A T I O N A L  P A R K W A Y  •  S U I T E  5 5 0  •  S U N R I S E ,  F L O R I D A  3 3 3 2 3  •  ( 9 5 4 )  8 3 7 - 0 0 3 0  •  F A X  ( 9 5 4 )  8 3 7 - 0 0 3 5  
 

WATER DESALINATION CONCENTRATE 
MANAGEMENT AND PILOTING 

 
 

 
 
 
 
 
 
 
 
 
 

SOUTH FLORIDA WATER MANAGEMENT DISTRICT 
 
 
 
 

DECEMBER 2009 
 
         
 
         Prepared By 



 

 i 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

 
 

South Florida Water Management District 
 

Water Desalination Concentrate Management and Piloting 
 
 

 
TABLE OF CONTENTS 

 
Page 

EXECUTIVE SUMMARY 
ES.1 Purpose ......................................................................................................... viii 
[...]
Category 1: CaCO3 + BaSO4 + SrSO

1 

4 

Cape Coral 1,900 85 X  X X  

2 Clewiston 3,000 75 X  X X  

3 Fort Myers 3,700 73 X  X N/A N/A1 

4 

1 

Jupiter 5,800 75 X  X X  

5 
Lee County  
(North) 2,500 75 X  X X  

6 Manalapan 4,000 75 X  X X  

7 North Miami Beach 4,000 75 X  N/A X 1  

8 
Palm Beach County 
(Lake Region) 3,200 80 X  X X  

9 
Port. St. Lucie 
(Prineville) 2,800 80 X  X X  

 Category 2: CaSO4 + CaCO3 + BaSO4 + SrSO

10 

4 

Hollywood 4,900 80 X X X X  

11 
Lee County 
(Pinewoods) 2,800 85 X X X X  

 
Category 3: CaSO4 + CaCO3 + BaSO4

(Unique RO Feed Comprising Blend of Brackish Groundwater with NF Concentrate)  
 + SrSO4  

12 Deerfield Beach 3,300 2 75 X X X X  

 Category 4: Surface/Sea Water 

13 
Florida Keys 
(Marathon) 37,200 30 X     

14 
Florida Keys  
(Stock Island) 37,300 35 X     

Notes
1. N/A = No data was available from this facility for the concentration of cation and/or anion 

associated with this salt. 

: 

2. Water quality data for Deerfield Beach is for an RO plant under construction. Feed water 
represents a unique blend of brackish groundwater and nanofiltration concentrate (see 
Section 3).  

 



 

 15 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

2.5.3 Category 3 - CaSO4, CaCO3, BaSO4, and SrSO4

The Deerfield Beach RO plant (currently under construction) has the same salts 
saturated in the concentrate as for the Category 2 plants. However, the feed water for 
the Deerfield Beach RO plant is fundamentally different from the facilities in Category 2 
(or Category 1) because it comprises a unique blend of brackish groundwater with NF 
concentrate. In one sense, it already includes a concentrate minimization methodology, 
but one that is focused on the minimization of the NF concentrate. Thus, further 
reduction of the RO concentrate is still another key consideration for such facilities. The 
NF concentrate data were initially not available from the City, but were included in 
subsequent evaluations in the study. The super-saturated salts in the concentrate 
predicted in Table 2.4 assume the feed water that is comprised of a blend of brackish 
groundwater with NF concentrate in a 50/50 blend ratio (see Section 3 for water quality 
data). The blended feed water calcium (396 mg/L) and silica (36 mg/L) concentrations 
for Deerfield Beach WTP are the highest amongst all the brackish RO facilities 
considered. The feed water sulfate concentration (307 mg/L) is moderate amongst all 
the brackish RO facilities, for which the feed water sulfate ranges from 125 to 795 mg/L.  

 (Unique RO Feed)  

2.5.4 

The two facilities in the Florida Keys, the Marathon Seawater Desalination Facility and 
the Stock Island Seawater Desalination Facility, treat seawater through submerged 
intake wells. The recovery at these facilities (ranging between 30 to 40 percent) is well 
below that of the brackish water facilities (73 to 85 percent); hence, only calcium 
carbonate was predicted to be supersaturated in the concentrate (if no acid or 
antiscalant were added to the raw water). The percent recovery of seawater desalination 
by RO is limited in practice by the enormous osmotic pressures that must be overcome 
in the final membrane elements of the treatment train and the corresponding design 
limits of the pressure vessels. At seawater RO facilities, removal of boron can also be 
challenging given the high levels of boron in seawater and low boron rejection by most 
membranes at ambient pH. 

Category 4 - Surface Water/Seawater 

2.6 Representative Facility for Each Water Quality Category  

As indicated in Section 2.2, selection of four representative desalination facilities was 
performed, to represent the four water quality categories that were identified in Section 
2.5. These representative facilities were further evaluated in subsequent project tasks. 
The representative facilities were selected based on discussions with the District using 
several selection criteria. The selected representative facilities are summarized in 
Table 2.6.  
 



 

 16 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

Table 2.6  Representative Facility for Each Water Quality Category 

Category # Super-Saturated Salts in Concentrate Representative Facility 

Category #1 CaCO3, BaSO4, and SrSO North Miami Beach WTP 4 

Category #2 CaCO3, BaSO4, SrSO4, and CaSO City of Hollywood WTP 4 

Category #3 
CaCO3, BaSO4, SrSO4, and CaSO4

(unique feed comprising NF concentrate 
blended with brackish groundwater) 

  
Deerfield Beach WTP 

Category #4 CaCO3 Marathon Desalination Facility  (surface water/seawater) 

Notes
1. Category #3 includes the same super-saturated salts as in Category #2; however, Category #3 

represents a unique RO feed comprising a blend of brackish groundwater and NF concentrate. 

:  

2.7 Summary 
• Water quality data were assembled and analyzed for 18 desalination facilities 

throughout the South Florida Water Management District, including 16 brackish 
groundwater facilities and two surface water/seawater facilities. 

• Simulations were performed for 14 facilities with adequate data to support the 
simulations. While in practice specific dose(s) of antiscalant and/or acid are added 
to control the scaling propensity of these supersaturated salts, the simulations 
focused on analyzing the percent saturation in the concentrate in order to identify 
the challenging and/or limiting salts. In subsequent project tasks, simulations were 
performed including specific doses of acid and/or antiscalant where required to 
identify concentrate minimization and treatment possibilities. The 14 desalination 
facilities with adequate data for simulation were classified among four water quality 
categories. 

• Most brackish water RO facilities (9 of 12) were classified in Category 1, with the 
potential to form CaCO3, BaSO4, and SrSO4 scales. It is noted that in practice, 
depending on the acid type and dose used, CaSO4

• The Hollywood and Lee County Pinewoods RO facilities were classified in 
Category 2, with the potential to form CaSO

 levels in the concentrate would 
change for some of these waters. The focus of the simulations was to highlight the 
propensity of scaling levels in the concentrate based on the source water 
characteristics, in order to allow characterization of the types of source water 
qualities. The subsequent simulations in the project allowed for calculations 
including specific doses of acid as used in the specific plant.  

4 scales in addition to CaCO3, BaSO4, 
and SrSO4 scales.  



 

 17 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

• The Deerfield Beach RO facility (under construction) was classified as Category 3 
due to its unique RO feed that will comprise a blend of brackish groundwater with 
NF concentrate. The blended feed for Deerfield Beach depicts the potential to form 
the same scales as for Category 2 facilities, i.e. the scales of CaSO4, CaCO3, 
BaSO4, and SrSO4

• The two surface water/seawater desalination facilities, Marathon and Stock Island, 
were classified in Category 4, with the potential to form CaCO

.  

3

• The similarity among predicted scales for the brackish water RO facilities suggest 
that concentrate minimization solutions identified for one facility may have broad 
applicability to other brackish RO facilities within the District. 

 scales. 



 

 18 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

3.0 CHARACTERIZATION OF THE EXISTING PLANT 
TREATMENT SCHEMES 

3.1 Purpose  

This section examines one representative facility from each of the four recovery limiting 
concentrate water quality categories that were identified in Section 2. This evaluation 
develops more details on the four representative facilities, investigating the entire 
process scheme of each plant while evaluating the potential of each plant to accomplish 
concentrate recovery utilizing each of four concentrate minimization technologies. 

3.2 Scope 

The existing water plant treatment schemes for the four representative desalination sites 
are discussed, defining the primary treatment scenario of each along with the process 
type, overall efficiency, finished water TDS, number of stages, flow rates, bypass 
volume, concentrate water quality, concentrate handling (sewer, deep well, ocean 
outfall), and operational challenges as reported by facility’s operations staff. Facility 
owners were contacted by phone to obtain treatment details. Where available, data were 
collected summarizing changing water quality since operations began. 

The following four concentrate handling and minimization technologies were broadly 
evaluated in a relative fashion in terms of both non-cost and cost factors, i.e. for their 
broad potential economic and environmental challenges/benefits consistent with local 
conditions. More detailed evaluations of the concentrate minimization technologies were 
performed in subsequent project tasks (see Sections 4 and 5).  

1. Dual RO system approach using intermediate chemical precipitation 

2. Thermal evaporation (brine concentrator) and evaporation pond 

3. Thermal evaporation (brine concentrator) and brine crystallizer 

4. Salt extraction and recovery 

3.3 Facility Process Analysis  

The characteristics of each representative facility are summarized in Table 3.1, and 
discussed in the following paragraphs.  
 



 

 19 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

Table 3.1 Summary of Reverse Osmosis Treatment Systems 

 
North  

Miami Beach 
WTP 

Deerfield 
Beach WTP 

Hollywood 
WTP 

Marathon 
Desalination 

Facility 

Water Quality Category     

Source Floridan 
Aquifer 

Floridan Aquifer, 
1000 ft 

Floridan Aquifer, 
1200 ft 

Seawater,  
Bank Filtration  

TDS (mg/L) 4,000 3,300 4,900 37,200 

Design Flow (mgd) 6 3 4 1 

Operating Flow (mgd) 4 Under 
Construction 2 Intermittent 

Operation 

Recovery (%) 75 75 80 30 

Acid Dose None 73 mg/L H2SO 70 mg/L H4 2SO None 4 

Antiscalant Dose 
(Supplier/Type) 

2.7 mg/L  
(AWC-102-L) 

3 mg/L  
(GE/Betz) 

2 mg/L 
 (Nalco) 

(Infrequent 
addition) 

Other Pretreatment Cartridge 
Filtration 

Cartridge 
Filtration 

Cartridge 
Filtration 

Bank Filtration, 
Cartridge Filtration 

Membrane Type 

Hydranautics 
ESPA2 (Stg 1) 
ESPA1 (Stg 2) 

Polyamide 

Toray 
TMG20-430 
Polyamide 

Hydranautics 
CPA2 

Polyamide 

Toyobo 
HOLLOSEP 

HB9155  
Hollow Fiber 

Cellulose Acetate  

Process Data     

Trains 3 2 2 2 

Stages/Train 2 2 2 1 

Vessels/Stage 36/18 26/13 37/17 110 

Elements/Vessel 7 6 7 1 

Flux (gsfd) 13 14.9 14.5 N/A 

Area/Element (ft2 400 ) 430 365 N/A 

Feed Pressure (psi) 200 185 350 815 

Energy Recovery Yes No No No 

Concentrate Disposal 

3,400 ft deep 
well injection - 
combined with 
nanofiltration 
concentrate 

Deep well 
injection 

Ocean outfall 
with dilution by 
nanofiltration 

concentrate and 
treated 

wastewater 

Shallow wells 
110-155 ft 



 

 20 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

3.3.1 

The City of North Miami Beach’s Norwood-Oeffler Water Treatment Plant (WTP) 
contains multiple processes for the treatment of fresh water and brackish water. 
Historically, the plant was a 15-mgd lime softening plant treating fresh water from the 
Biscayne aquifer. A 17-mgd membrane expansion was completed in early 2008.  

City of North Miami Beach, Norwood-Oeffler Water Treatment Plant 

The expansion included three nanofiltration trains (9 mgd total) treating highly organic, 
freshwater from the Biscayne Aquifer water and three 2-mgd reverse osmosis trains 
(6 mgd total) treating brackish water from the Floridan Aquifer. A schematic of the RO 
system at the City of North Miami Beach WTP is included in Figure 3.1, and a summary 
of the process is included in Table 3.1. 

Typically, the RO plant operates near 4 mgd with one of the RO trains out of service. 
Additionally, up to 1.5 mgd of raw Biscayne water and 0.5 mgd of raw Floridan water can 
be microfiltered and blended with the membrane permeate streams. The plant previously 
added sulfuric acid and antiscalant (AWC 111-L) before cartridge filtration; however, 
since January 2009, it has switched to antiscalant addition only (2.7 mg/L AWC 102-L). 

Each RO train contains 54 pressure vessels distributed between two stages in a 36:18 
configuration. Each pressure vessel contains seven elements. The elements in the first 
stage are Hydranautics ESPA2 membranes, and the elements in the second stage are 
Hydranautics ESPA 1 membranes. The average membrane operating flux is 13 gfd. The 
feed pressure is about 200 psi. Each train has an energy recovery system that 
pressurizes the stage 2 feed using extra pressure from the stage 2 concentrate. The RO 
permeate is acidified and passes through air stripping before being blended with 
nanofiltration permeate and lime-softened water. Up to 2 mgd of RO concentrate is 
blended with 2.25 mgd of NF concentrate before being discharged by deep well injection 
to 3,400 feet.  

Since startup in 2008, operations staff had not noticed any significant changes in water 
quality. Like Deerfield Beach and Hollywood plants, the North Miami Beach plant 
contains both NF and RO membrane systems on the same site. The plant has effectively 
treated NF concentrate for short intervals using the third RO train; however, to achieve 
adequate pressure to draw in the NF concentrate, both NF and RO systems must be 
running at full capacity above the system-wide demand. Currently there is no booster 
pump between the NF concentrate and RO feed. A booster pump may allow the NF 
concentrate to be used while operating only one or two RO trains. Otherwise, there is 
not adequate pressure to treat the NF concentrate. The NF concentrate also contains 
significant amounts of iron; however, iron fouling was not a concern because the iron 
was all present in the soluble ferrous form. The plant is located in the middle of a 
residential neighborhood. During the membrane expansion several homes near the plant 
were purchased to accommodate the improvements with the remaining becoming park 



 

 21 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

lands. The only available space for an evaporation pond is on the park land to the 
northeast of the water treatment plant.  

The simulation described in Section 2 was updated to include both the Hydranautics 
ESPA2 and ESPA1 membranes used by the North Miami Beach WTP. None of the 
saturations changed significantly because the ESPA2 membrane was used for the initial 
simulations. The simulations indicated an LSI of 1.9. The CaSO4 saturation was 30 
percent. The BaSO4 saturation was not available (as barium data was not available). 
The SrSO4 saturation was 170 percent. The SiO2

3.3.2 

 saturation was 31 percent. 

The City of Deerfield Beach is constructing a 3 mgd RO expansion at its West WTP. A 
schematic of the West WTP RO process is included in Figure 3.2. Currently, the plant 
has two parallel independent treatment trains treating fresh water from the Biscayne 
aquifer, including 7.5 mgd of lime softening, and 10.5 mgd of NF. There will be two 1.5 
mgd RO trains with two stages per train. Each train will receive 2.0 mgd of brackish feed 
water and operate at 75 percent recovery, producing 1.5 mgd per train. Pretreatment 
includes 73 mg/L of sulfuric acid addition and 3 mg/L of GE/Betz Hypersperse 
antiscalant addition before cartridge filtration. 

City of Deerfield Beach, West Water Treatment Plant  

Each train will contain 39 pressure vessels distributed between two stages in a 26:13 
configuration. There will be 6 elements (Toray polyamide membranes) within each 
pressure vessel. There will be no energy recovery device .The RO permeate will pass 
through air stripping before being blended in the clearwell with NF permeate and lime-
[...]
ft deep in the Floridan aquifer. Pretreatment includes addition of sulfuric acid and 
antiscalant before cartridge filtration. There are two 2 mgd RO trains with two stages per 
train. Each train receives 2.5 mgd of feed water and operates at 80% recovery, 
producing 0.5 mgd of concentrate per train. As of March 2009, only one of the two trains 
was operating. There are plans to construct an additional 2 mgd RO train. 

City of Hollywood Water Treatment Plant  

Each train contains 54 pressure vessels distributed between two stages in a 37:17 
configuration. Each pressure vessel contains seven elements. The elements are 
Hydanautics CPA 2 membranes operating at a flux of 14.5 gfd. The new RO train will 
use Toray TM720-400 membranes. The feed pressure is about 350 psi. The RO 
permeate is acidified and passes through air stripping before being blended in the 
clearwell with 14 mgd of NF permeate and 18 mgd of lime-softened water. The 1 mgd of 
RO concentrate is blended with 2.5 mgd of NF concentrate and with wastewater effluent 
before being discharged to an ocean outfall. An injection well for concentrate disposal is 
being constructed onsite. There is no land available for an evaporation pond on the plant 
site. There is some open land and a pond to the north of the plant; however, this land is 
a public park. 

The simulation described in Section 2 was updated to include the Hydranautics CPA2 
membrane used by the Hollywood RO plant. None of the saturations changed because 
of the refinement to the actual membrane used at the plant, since the membrane initially 
assumed (ESPA2) in Section 2 is similar in rejection characteristics to the actual (CPA2) 
membrane used at the plant. 

3.3.4 

The Florida Keys Aqueduct Authority’s Marathon Seawater Desalination Facility has a 1 
mgd seawater RO water treatment process. A schematic of the RO treatment train is 
shown in Figure 3.4. Raw water is withdrawn from onsite seawater wells. Neither acid 
nor antiscalant are added. The water passes through cartridge filtration and to the RO 
membranes. There are two 0.5 mgd RO trains with a single stage per train. Each train 
receives 1.7 mgd of water and operates at 30 percent recovery, producing 1.2 mgd of 
concentrate per train.  

Marathon Seawater Desalination Facility 

  



C
ity of H

ollyw
ood W

ater Treatm
ent P

lant, 
R

everse O
sm

osis S
ystem

.

South Florida Water Management District
Water Desalination Concentrate Management and Piloting

FIG
U

R
E 3.3



Florida K
eys A

queduct A
uthority M

arathon 
S

eaw
ater D

esalination Facility.

South Florida Water Management District
Water Desalination Concentrate Management and Piloting

FIG
U

R
E 3.4



 

 28 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

Each train contains 110 pressure vessels in a single stage. Each pressure vessel 
contains a single element. The elements are Toyobo HOLLOSEP 9155 hollow fine fiber 
membranes. The feed pressure is about 815 psi. Sodium hypochlorite, sodium 
hydroxide, and ammonia are then added to the permeate. Zinc orthophosphate inhibitor 
is available, but not usually added. No acid is added before air stripping. According to 
the plant staff, the hydrogen sulfide removal performance of the air stripping towers is 
inadequate. The plant is on standby most of the time and receives only intermittent use. 

The 2.4 mgd of concentrate is disposed by shallow wells near the site. Open ocean 
discharge was avoided because the water body next to the Marathon facility, Florida 
Bay, has been classified as an “Outstanding Florida Water.” There is very limited open 
space near the plant for an evaporation pond. Because the recovery of the RO system at 
the Marathon facility is limited by pressure and not the solubility of limiting salts, further 
simulations were not performed for the Marathon facility beyond what was described in 
Section 2. 

3.4 Technology Feasibility Evaluation 

A broad technical assessment is presented that evaluates several potential technologies 
that can enhance overall desalination percent recovery and minimize concentrate 
volume. Each technology is described and broadly evaluated for several economic, 
operational, and other criteria. 

3.4.1 

Dual RO with intermediate chemical precipitation is a physical-chemical approach to 
enhancing the recovery of a RO process through treatment and minimization of 
concentrate. An assessment of this technology was included in a recently completed 
study (Sethi et al 2009) by the Water Research Foundation (formerly AwwaRF) and is 
summarized herein. This approach uses established technologies such as lime soda 
softening and a second phase RO (Williams et al. 2002, Gabelich et al. 2007, 
Rahardianto et al. 2007). Figure 3.5 illustrates how this approach treats the concentrate 
from a primary RO system using a physical-chemical process, after which it is treated in 
a secondary RO system. An assessment summary for this technology is provided in 
Table 3.3. 

Dual Reverse Osmosis with Intermediate Chemical Precipitation 

The concentrate treatment step focuses on removal of cations of concern via 
precipitative softening to reduce the scaling potential of the concentrate. The steps 
involved are chemical treatment and precipitation for removal of calcium, magnesium, 
silica, and other sparingly soluble components, followed by filtration (e.g. media filtration 
or membrane filtration) for removing solids carryover from the precipitation process. As 
the secondary RO system will be operated at a higher TDS, it will require higher 
pressures compared to the primary RO system.  
  



(media or membrane)
Filtration

Pretreated 
Feed Water

Product Water

Chemical 
Softening

Primary RO

Solids to 
Disposal

To Post-
Treatment

C
oncentrate

Concentrate to 
Final Disposal

Secondary
RO

P
rocess S

chem
atic of D

ual R
O

 w
ith Interm

ediate 
C

hem
ical P

recipitation.

South Florida Water Management District
Water Desalination Concentrate Management and Piloting

FIG
U

R
E 3.5



 

 30 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

This technology is attractive because it applies established unit processes with relatively 
low additional energy requirements. However, this treatment scheme has multiple costs 
including: additional chemical feed and storage facilities chemicals, sludge production 
from the chemical precipitation process, and the need for a secondary RO system . This 
approach has been pilot tested at the Metropolitan Water District of Southern California 
(Williams et al., 2002). A dual RO configuration with intermediate chemical precipitation 
has also been recently pilot tested at the Southern Nevada Water Authority (SNWA, 
2004). The combined recovery of the process is reported to be 95 percent or greater for 
brackish water. 
 
Table 3.3  Assessment Summary for Dual RO with Intermediate Chemical 

Precipitation 

Criterion Evaluation 

Production efficiency 

The overall recovery is expected to vary from 90 to 98 percent with 
brackish water. The recovery of the primary RO process will be similar to 
a BWRO system, i.e., from 60 to 85 percent. The recovery of the 
secondary RO system is expected to vary from 50 to 80 percent. 

Product water quality 

The overall TDS rejection of the two RO systems is expected to be 
around >94 percent, assuming >98 percent rejection in each RO system. 
Product water TDS would increase with recovery, as salt concentration 
on membrane feed side increases with recovery (which results are 
increased salt passage across membrane). 

Infrastructure 
considerations 

Compact and modular membrane system for the secondary RO system. 
Membrane process and certain associated equipment (feed pumps, 
clean-in-place system, instruments and controls, and electrical) need to 
be housed inside building. Additional area requirement for intermediate 
chemical precipitation step and associated filtration step before 
secondary RO. Plant footprint would thus be greater compared to 
brackish water RO (BWRO) without concentrate recovery. 

Energy consumption 

Energy consumption is estimated to range from 4 to 20 kWh/1000 gal of 
concentrate treated. Energy usage includes softening process, filtration, 
and reverse osmosis treatment of a high salinity concentrate. Energy 
recovery should be possible for the secondary RO system. 

Chemical consumption 

Lime or caustic (and possibly soda ash) for chemical precipitation. 
Polymer for filtration. Acid, caustic, and detergent for membrane 
cleaning. Antiscalant, acid, and disinfectant for control of fouling and 
scaling. Reducing agent to remove oxidant/disinfectant before 
membranes. Caustic for corrosion control. Alkalinity may not be required, 
as the secondary RO would produce a comparatively higher TDS 
product, which might provide adequate alkalinity in the combined product 
after blending with the product from the primary RO system.  

Life cycle About 20 years. Major replacement needs include membrane 
replacement about every 3 to 7 years.  



 

 31 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

Table 3.3  Assessment Summary for Dual RO with Intermediate Chemical 
Precipitation 

Criterion Evaluation 

O&M considerations 

O&M needs would be relatively more complex compared to BWRO due 
to the addition of the chemical softening step. Automated 
monitoring/control system is required including pH, temperature, 
conductivity, flow rate, pressure and chemical dosing. Cleaning 
frequency for membrane system is expected to be similar to BWRO.  

Overall costs 

A pilot study for treatment of 1 mgd concentrate from the Eastern 
Municipal Water District in California identified a total cost of 
approximately $3.25/1000 gal of concentrate. The total capital cost was 
$14.75/gpd of concentrate capacity and the annual operating cost was 
$0.97/gpd of concentrate capacity.  

Pre-and post treatment 
Post filtration is required to suspended solids before the secondary RO 
system. Also, acid and antiscalant feed before the secondary RO system 
may be required. 

Concentrate management 

Concentrate treatment includes chemical precipitation, filtration (i.e. 
media or microfiltration), followed by a secondary RO system. The liquid 
concentrate from the secondary RO system will be highly concentrated, 
and may require reevaluation before discharge to existing concentrate 
disposal systems. 

Permitting 

Disposal of concentrate solids may require regulatory approval. 

Handling of highly concentrated brine from the secondary RO may 
require a reevaluation of concentrate disposal at the plant for potentially 
hazardous levels of brine constituents. Depending on sludge 
composition, permitting could also restrict sludge disposal options. 

Adapted from Sethi. et al. 2009 

3.4.2 

This concentrate treatment train consists of a brine concentration step and final 
concentrate disposal to an evaporation pond. It is capable of providing zero liquid 
discharge (ZLD), and a recoverable mixed salt product; however, the acreage required 
for evaporation ponds along with climate conditions makes this treatment train 
impractical for many desalination facilities in South Florida. An assessment summary for 
this technology is provided in Table 3.4. 

Thermal Evaporation (Brine Concentration) and Evaporation Pond 

 



 

 32 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

Table 3.4 Assessment Summary for Thermal Evaporation and Evaporation Pond 
Criterion Evaluation 

Production efficiency 
Brine concentrator recovery is 90-99 percent. Evaporation ponds are only a 
concentrate disposal technology. All water entering a pond is evaporated and 
hence “lost” to the atmosphere. 

Product water quality Brine concentrator distillate is typically very pure with a TDS as low as 10 mg/L. 

Infrastructure 
considerations 

Brine concentrator is located outdoors for heat dissipation. Evaporation ponds 
have large land area requirements; with an expected loading rate in Florida of 
about 1 gpm/acre. Clay or synthetic liners are required. Monitoring wells or 
boreholes are required. 

Energy consumption 

Energy usage is very high due the thermal concentrate treatment processes, 
estimated to be about 85 to 135 kWh/1000 gal of concentrate treated. The only 
energy required for the evaporation pond is to pump the concentrate out to the 
pond. 

Chemical consumption 
Scale inhibitor may be added before the brine concentrator and heat exchanger. 
No chemicals are required for the evaporation pond unless pH adjustment is 
necessary. 

Life cycle 
The brine concentrator is constructed of corrosion resistant metal alloys and has 
a design life of about 20 years. The evaporation pond should be designed to 
have a life similar to the projected life of the desalting facility. 

O&M considerations 

Scale control in the brine concentrator and heat exchanger must be maintained. 
The brine concentrator is energy intensive and will have high energy operating 
costs. Requirements are minimal for the evaporation pond. The only mechanical 
equipment used is pumps. Other items may include liner repairs and monitoring. 

Overall costs 

Costs vary with feed water salinity, plant capacity and site-specific factors. 
However, in general costs are due to the high capital and energy costs 
associated with the thermal processes Typical total product costs are greater 
than $3/kgal. The capital costs for evaporation ponds are highly variable and 
dependent on location. There is little economy of scale and method is most 
competitive for small flows. Capital costs are high and in general range from 
$40/gpd to $160/gpd. O&M costs are approximately 0.5 percent of capital costs. 

Pre-and post treatment 

Scale inhibitor may be added before the brine concentrator and heat exchanger 
to prevent scaling of the interior walls. For the evaporation pond, no pre/post 
treatment is required except for sludge disposal if pond has been designed for 
periodic sludge removal (hazardous sludge would require proper handling, 
treatment, and disposal according to RCRA). 

Concentrate 
management 

Concentrate treatment includes brine concentration and may also typically 
include pH adjustment. Pond may be designed for either sludge accumulation 
throughout life of ponds with capping at the end of useful life, or for periodic 
sludge removal and disposal. 

Permitting 

The brine concentrator will increase the concentration of constituents in the RO 
concentrate by a factor of 10 to 100. Handling of highly concentrated brine will 
require a reevaluation of concentrate disposal at the plant for potentially 
hazardous levels of brine constituents. The evaporation pond will require 
permitting and continual monitoring for leakage. Depending on sludge 
composition, permitting could also restrict sludge disposal options. 

Adapted from Sethi. et al. 2009 

Thermal Evaporation 

A brine concentrator is a thermal desalination process that concentrates a saline feed 
stream through distillation and vapor compression. The brine concentrator shown in 



 

 33 
pw://Carollo/Documents/Client/FL/SFWMD/8178A00/Deliverables/Final Report.doc 

Figure 3.6 is one example of this configuration that employs a vertical tube, thin film 
evaporator.  

Before entering the concentrator, the feed stream passes through a heat exchanger (not 
shown) with the distillate and a deaerator (not shown) that removes non-condensable 
gases such as carbon dioxide and oxygen. A scale inhibitor is added to prevent scaling 
in the heat exchanger and evaporation chamber. Once in the concentrate sump, the 
feed is pumped up and falls by gravity in a thin film down the inside of two-inch heat 
transfer film. A small portion of the liquid evaporates and the rest falls back to the sump 
to be recirculated. The vapor passes is drawn out of the sump chamber and is 